

**Report Number : VNMT20026023**



**TEST REPORT****NUMBER : VNMT20026023****DATE : 06-Jul-2020**

**APPLICANT : DONG NAI GARMENT CORPORATION**  
ROAD NO.2, BIEN HOA INDUSTRIAL ZONE 1, AN  
BINH WARD, BIEN HOA CITY, DONG NAI  
PROVINCE, VIET NAM  
**ATTN : THUY HANG**

Sample Description : Surgical Gown  
Fiber Content : -  
Style No. : AC 01-M  
Color : Blue  
Order No. : -  
Date Received/Date Test Started : 26 Jun 2020  
Date Confirmation Received : 30 Jun 2020

---

---

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)**

---

---

**CONCLUSION :**

Water Resistance - Impact Penetration M1  
Water Resistance - Hydrostatic Pressure M1

---

M = Meets Buyer's Requirement                      F = Below Buyer's Requirement  
# = No Comment    N/A = Not Applicable  
- = Did Not Perform    \* = See Remark

**NOTE :**

M1 = Meet Applicant's Requirement    F1 = Below Applicant's Requirement

AUTHORIZED BY  
FOR INTERTEK VIETNAM LTD. [HO CHI MINH]



PHUONG LE  
SOFTLINES GENERAL MANAGER

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

**Intertek Vietnam Ltd.**

Page 1 of 3

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099  
Fax: (84-28) 62971098 Email: [consumergoods.vietnam@intertek.com](mailto:consumergoods.vietnam@intertek.com)

Hanoi office:3rd floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel:(84-24)37337094 Fax:(84-24)37337093 Website:[www.intertek.com](http://www.intertek.com)

**TEST REPORT****NUMBER : VNMT20026023****DATE : 06-Jul-2020**

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. Water Resistance - Impact Penetration**AATCC TM42-2017e , ANSI/AAMI PB70, Level 2 - (Subcontracted To Intertek Taiwan)  
Chest

		<u>Requirement</u>
Specimen 1	Less Than 0.1 g	≤ 1.0 g
Specimen 2	Less Than 0.1 g	
Specimen 3	Less Than 0.1 g	
Average	Less Than 0.1 g	

## Sleeve Seam

		<u>Requirement</u>
Specimen 1	Less Than 0.1 g	≤ 1.0 g
Specimen 2	Less Than 0.1 g	
Specimen 3	Less Than 0.1 g	
Average	Less Than 0.1 g	

## Tie Area

		<u>Requirement</u>
Specimen 1	Less Than 0.1 g	≤ 1.0 g
Specimen 2	Less Than 0.1 g	
Specimen 3	Less Than 0.1 g	
Average	Less Than 0.1 g	

## Cross Seam (Shoulder/Sleeve/Armhole)

		<u>Requirement</u>
Specimen 1	Less Than 0.1 g	≤ 1.0 g
Specimen 2	Less Than 0.1 g	
Specimen 3	Less Than 0.1 g	
Average	Less Than 0.1 g	

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

**TEST REPORT**

**NUMBER : VNMT20026023**

**DATE : 06-Jul-2020**

**2. Water Resistance - Hydrostatic Pressure**

ANSI/AAMI PB70-2012/ AATCC TM127-2017(2018)e , Level 2 -

<u>Tested Specimen</u>	<u>#1</u>	<u>#2</u>	<u>#3</u>	<u>#4</u>	<u>#5</u>
Area A (Critical Zone-Front)	101.0 cmH20	127.0 cmH20	114.0 cmH20	119.0 cmH20	107.0 cmH20
Area B (Critical Zone-Sleeve)	127.0 cmH20	93.4 cmH20	123.1 cmH20	113.9 cmH20	115.0 cmH20
Area C (Critical Zone-Back)	86.7 cmH20	114.0 cmH20	95.3 cmH20	98.7 cmH20	121.0 cmH20
Seam Between Areas A&B - Armhole	75.1 cmH20 [2]	70.0 cmH20 [1] [2]	75.8 cmH20 [1] [2]	71.3 cmH20 [1] [2]	62.1 cmH20 [1] [2]
Seam Between Areas B&C - Shoulder	83.1 cmH20 [1] [2]	94.0 cmH20 [1] [2]	85.4 cmH20 [1] [2]	75.9 cmH20 [2]	78.3 cmH20 [2]
Seam Between Areas B&C - Armhole	78.3 cmH20 [2]	70.1 cmH20 [2]	73.4 cmH20 [2]	65.3 cmH20 [1] [2]	75.1 cmH20 [1] [2]

[1]: Water Leaked From Fabric  
 [2]: Water Leaked From Seam Tape  
 Requirement: ≥ 20 cm

## END OF THE TEST REPORT ##

*This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.*

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

**Intertek Vietnam Ltd.**

Page 3 of 3

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099

Fax: (84-28) 62971098 Email: [consumergoods.vietnam@intertek.com](mailto:consumergoods.vietnam@intertek.com)

Hanoi office:3rd floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel:(84-24)37337094 Fax:(84-24)37337093 Website:[www.intertek.com](http://www.intertek.com)